vopeL: SR2POST ASSEMBLY AND

MOUNTING INSTRUCTIONS

Parts Description % ﬁ K

ITEM | DESCRIPTION | |oTY |
1 Mounting Base > Assembly Screws Tools
Required Included Required
2 Left Angle 1
3 Right Angle 1

aa

A

Top Angle 2

Required Tools

@
@ 9/16° " Wrench @ 9/16° ~ Socket, Ratchet NE

@

I

Q b

Included Mounting Hardware ki
DESCRIPTION QTY : — 3

12/24” 5/8” Conical head phillips screw 28 ;

12/24” 5/8”Cylindrical head phillips screw 28 a

PVC washers black 28 . 4

PVC washers white 28 2 — 6 3

Conical washers 28 : ;

NN e NN N NN RN R AR R AN N AN ARNARNANN AN AN ANT A RANRRN RLN RN NAN S AN NAN ANNANN ANN N NSNARN NN AR NN AN AR AN

© O N AR EE AR R AR A AN AR T AR T A A AR A AR AR AR AR AN AN AN A AR AR R AR R AR AR A AN AN AN A AR A R AN AR A AR A AN

E
1 3/8"x1” b
% FUNF Hexagonal screw
- : Tay )
o e \_/ 3/8” Washers
~ Threaded Q / %
angle N —
o

PVC washers white
PVC washers black

1=
\9 12/24” 5/8"Cylindrical screw phillips black

. (@)
\/T

Rack Assembly Kit

@

© DESCRIPTION QTY
Iy 12/24” 5/8"Conical
head phillips black 3/8”x16x1” UNF screw 12
[ PVC conical washers
® 3/87x7/8” UNF flat washer 20
\@ 3/8"x7/8" Hexagonal nut 8
o
N .
.0
N
o S

1111 W. 35th St, Chicago, IL 60609
(773) 869-1234 www.tripplite.com




